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Applicant: Lumi United Technology Co., Ltd. 

Address: Room 801-804, Building 1, Chongwen Park, Nanshan iPark, No.3370, Liuxian 

Avenue, Fuguang Community, Taoyuan Residential District, Nanshan District, 

Shenzhen, China 

  

The following sample information was submitted and identified by/on the behalf of the client 

Name: Cube T1 Pro 

Type/Model: CTP-R01 

Sample State: Normal 

  

Date of Receipt: Jun.8, 2022 Test Period: Jun.8, 2022 – Jun.13, 2022 

  

Test Request: As specified by client, to determine the Lead(Pb), Cadmium(Cd), Mercury(Hg) 

content in the submitted sample(s). 

  

Judge Standard: Directive 2006/66/EC and its Article 4 amendment of Directive 2013/56/EU. 

  

Test Result: Please refer to following page(s). 

  

Conclusion: Based on the performed test on submitted sample, the result(s) comply with the 

limit mentioned in Directive 2006/66/EC and its Article 4 amendment of Directive 

2013/56/EU.  

 

 

 

 

 

 

Edited by  Reviewed by  Approved by  

      

 

Seal of:  

GUANGZHOU GRG METROLOGY & TEST CO., LTD.                                                                                                                     

Issue date:Jun.13,2022  

This test report is responsible for the tested samples only. Without permission of the test center this test report is not permitted to be duplicated in extracts. The test 
report is invalid without the specialized stamp of GUANGZHOU GRG METROLOGY & TEST CO., LTD. The test report is invalid if altered. Objections to the test report 
must be submitted to GUANGZHOU GRG METROLOGY & TEST CO., LTD. within 15 days. 
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Sample description: 

Sample No. Description 

1 Battery 

 

 

Test Result(s): 

 

Directive 2006/66/EC and its Article 4 amendment of Directive 2013/56/EU – Heavy Metals Content 

in Batteries and Accumulators: 

 

Test method: With reference to EPA 3050B: 1996, EPA 3052: 1996, analysis was performed by 

ICP-OES/AAS. 

 

Test Item 
Sample 

Unit MDL Limit 
1 

Lead (Pb) N.D. % 0.0002 --- 

Cadmium (Cd) N.D. % 0.0002 0.002 

Mercury (Hg) N.D. % 0.0002 0.0005 

 

Remark: 1) MDL = Method Detection Limit 

 2) “N.D.” = Not Detected (Below Method Detection Limit) 
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Photo of Sample 

 

-----------End of Report----------- 
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